State of Oregon DEQ use only

Department of Environmental Quality
700 NE Multnomah St. Suite 600, Portland, OR 97232

Recycled Water Annual Report
Part I: Recycled water production and disposition

iz

A. REPORTING PERIOD
1. | This report is for recycled water produced during the calendar year:2023

B. PERMIT INFORMATION
Permit Type (select one): [m]NPDES or [_JWPCF DEQ File No.:57613

DEQ Permit No.:101514 EPA Permit No.:
C. FACILITY INFORMATION

1. |Legal name of facility:Molalla Sewer Treatment Plant

Physical address

2. |Street Address: 12424 S. Toliver Rd

City:Molalla State:OR Zip code:97038

Mailing address [ ] Same as physical address.

3. |[Mailing Address:PO Box 248

City:Molalla State:OR Zip code:97038

Facility Type (check all that apply)

(W] Major or Tier 1 facility (design flow of 1 mgd or greater, or serving a population of 10,000 or greater)
4. [[_] Minor or Tier 2 facility (design flow less than 1 mgd or serving a population less than 10,000)

[] Class I wastewater treatment facility (i.e., facility with a pre-treatment program)

[] Other, please specify:

D. CONTACT INFORMATION
Responsible official

Name:Seth Kelly Title:wastewater Treatment Plant Manager
1. [Email Address:skelly@cityof molalla.com Telephone:5033023600

Mailing Address:PO Box 248

City:Molalla State:OR Zip code:97038

Recycled water contact [M] Same as responsible official

Name: Title:
2. |Email Address: Telephone:

Mailing Address:

City: State: Zip code:

Recycled water annual report
v. 10-26-2018

Page 1



E. RECYCLED WATER TREATMENT PROCESSES

Please indicate the recycled water treatment processes used at your facility (mark all that apply)
Treatment technology Filtration technology Disinfection technology
[] Primary Clarifier [] Sand filter [] Ultraviolet
['] Secondary Clarifier (W] Mixed media filter [] Chilorine
(W] DAF [] Bio-filtration [ ] Ozone
- | W] Lagoon [] Artificial wetland [_] Paracetic acid
[] Membrane reactor [] Other: [] Hydrogen peroxide
[ Trickling filter (W] Hypochlorite
[] Other: [] Pasteurization
[] Other:

F. RECYCLED WATER SAMPLING and PRODUCTION
Select your facility’s regulatory monitoring frequency:

Water Class A B Cc D Non-disinfected
: ?.fe(gi?g;g [] Daily/hourly [] 3/week W] 1/week Dgggfhper L Aspili_i:iifed i
Parameters Totap}icglii;i;n}lgaily) Total coliform | Total coliform E. coli As Specified in permit
Please indicate total volume of each class of recycled water produced at your facility.
| gﬁg;g:ﬁgg) 108.332

G. SUMMARY OF ATTACHMENTS
Information required with some annual reports:

[] Additional copies of tables in Part II for all recycled water produced during the calendar year.
(] Laboratory reports showing analytical results only. NO LAB QA/QC

Example of documentation held by the permittee and available upon request:
[M] Additional land application site information. [ Nitrogen loading calculations

(W] Daily irrigation and records. [M] Daily or hourly sampling results

H. SIGNATURE OF LEGALLY AUTHORIZED REPRESENTATIVE

I certify that the information in this report is true, correct and representative of the recycled water produced at my
facility to the best of my knowledge and belief. Information and records used or referenced with this report will be
maintained and made available to the Oregon Department of Environmental Quality on request.

\.% ///{Z%/ : WWTP Manager ,f)/’/yg//zach

Signature Ll =
Print Name: Seth Kelly

Recycled water annual report Page 2
v. 10-26-2018



State of Oregon DEQ use only

Department of Environmental Quality
700 NE Multnomah St. Suite 600, Portland, OR 97232

Recycled Water Annual Report

m Part Il: Sampling and Monitoring Summary
Quality
| 'I. RECYCLED WATER CLASSIFICATION
Turbidity (NTU) Total Coliform (organisms/100mL) E. coli (organisms/100mL)
=S
é M?/Ixeiﬁhr hArVn%ezat Bl A sa;rig];es %2); Ar\r/gd?iiﬁy i A sa;rig];es SOdl\g?/Xmg 'Tc\)lg r3r10eda?1y Max Ave
median mean
1.] Jan
2.| Feb
3. | Mar
4.1 Apr
5. | May .8 A4 4 <1 <1 <1 <1
6.1 Jun 4 4 30 17.2 <1 18.9 9.1
7.1 Jul .6 4 26 718.3 <! 2419.3| 363.6
8. Aug 6 A4 23 5.8 <1 75 4.2
9. Sep .6 3 4 33.6 <1l 33.6 17.3
10.] Oct 4 2 <1 <1 <1 <1
11.[ Nov
12.] Dec
13.
14.
15.] Annual
Attach additional pages as needed to report all sampling.

** Please attach laboratory report showing sample results only. No lab QA/QC.
Recycled water annual report Page 3

v. 10-26-2018



| |J. RECYCLED WATER CHARACTERIZATION

- pH (SU) Residual ClI (mg/L) Sodium (mg/L)

é saﬁwg{es Min Max Ave sai%fles Min Max Ave saﬁwg{es Min Max Ave
1.| Jan
2.| Feb
3. | Mar
4. | Apr
5. | May 2 7.3 7.5 7.4 4 .88 1.76 1.11
6. Jun 8 7.5 7.7 7.6 30 .85 4.5 2.58
7. Jul 8 7.4 8.0 7.7 26 1.03 3.6 1.96
8. | Aug 8 7.3 8.0 7.5 23 .69 4.1 1.81
9.| Sep 8 7.2 7.8 7.5 17 .18 3.6 1.85
10.| Oct 4 7.4 7.6 7.5 7 25 3.8 3.23
11.| Nov
12.| Dec
13.
14.
15.| Annual

Attach additional pages as needed to report all sampling.

** Please attach laboratory report showing sample results only. No lab QA/QC.
Recycled water annual report Page 4

v. 10-26-2018




K. RECYCLED WATER NUTRIENT

Nitrogen TKN (mg/L)

Nitrogen NO2 + NO3

Ammonia NH3-N (mg/L)

- (mg/L) Phosphate PO4 (mg/L) Potassium K (mg/L)
é sa;rig];es s T safng];es s TS sa;rig];es s TS safng];es S T safng];es s T
Jan
Feb
Mar
Apr
May
Jun 1 17.2 17.2 1 1.40 1.40 1 16.7 16.7 1 17 17
Jul
Aug
Sep
Oct 1 14.8 14.8 1 1.75 1.75 1 21.8 21.8 1 0.3 0.3
Nov
Dec
Annual
Attach additional pages as needed to report all sampling.
** Please attach laboratory report showing sample results only. No lab QA/QC.
Recycled water annual report Page 5

v. 10-26-2018




L. RECYCLED WATER APPLICATION |

Site Name:|North Coleman Site Name: | South Coleman Site Name: |Cemetary Site Name: |WWWTP
Class: |A Class:|A Class:|A Class:|A
Use or Crop:|Pasture Use or Crop:|Pasture Use or Crop:|Ornamental Use or Crop:|Ornamental
Area (acres):|270 Area (acres):|163 Area (acres):|3.4 Area (acres): (8.1
Agronomic |50 N/ac Agronomic |50 N/ac Agronomic Agronomic
rate: rate: rate: rate:
Soil moisture | Moisture Blocks Soil moisture | Moisture Blocks Soil moisture | Moisture Blocks Soil moisture | Moisture Blocks
monitoring: monitoring: monitoring: monitoring:
Additional N|Manure Additional N|Manure Additional N Additional N
sources: sources: sources: sources:
= §§ © %c‘: %c» §§ %cn %c» §§ © %c» %c‘: gg o %cn %c‘:
£|22 552 55| 55|58 =88 S5 5520 (258 %5 35|22 |=5E 55 53
S| 22 |fSE| 28| S3| 22 |Rc8| 28 | S3| 22 |°S8| 25|28 2¢ |cs8| 25| 28
gal in in gal in in gal in in gal in in
Jan
Feb
Mar
Apr
May 5 1.952 A A 3 1.141 A A
Jun 28 23.880 A 3 17 9.393 A 2
Jul 24 19.826 A 2 15 10.129 A 2
Aug 22 16.334 A 2 10 4.383 A 1
Sep 12 5.933 A A 13 6.928 A 2
Oct 4 1.469 A A 9 4.239 A 2
Nov
Dec
Annual
Attach additional pages as needed to report all sites.

Volume Applied (gallons)

gallons
acre inches )

Daily Loading (inches) =

Area (acres) x 27,152 (
Recycled water annual report Page 6
v. 10-26-2018



	This report is for recycled water produced during the calendar year: 2023
	NPDES or: On
	WPCF: Off
	DEQ File No: 57613
	DEQ Permit No: 101514
	EPA Permit No: 
	Legal name of facility: Molalla Sewer Treatment Plant
	Street Address: 12424 S. Toliver Rd 
	City: Molalla
	State: OR
	Zip code: 97038
	undefined: Off
	Mailing Address: PO Box 248
	City_2: Molalla
	State_2: OR
	Zip code_2: 97038
	Major or Tier 1 facility design flow of 1 mgd or greater or serving a population of 10000 or greater: On
	Minor or Tier 2 facility design flow less than 1 mgd or serving a population less than 10000: Off
	Class I wastewater treatment facility ie facility with a pretreatment program: Off
	Other please specify: Off
	Name: Seth Kelly
	Title: Wastewater Treatment Plant Manager
	Email Address: skelly@cityof molalla.com
	Telephone: 5033023600
	Mailing Address_2: PO Box 248
	City_3: Molalla
	State_3: OR
	Zip code_3: 97038
	Same as responsible official: On
	Name_2: 
	Title_2: 
	Email Address_2: 
	Telephone_2: 
	Mailing Address_3: 
	City_4: 
	State_4: 
	Zip code_4: 
	PS1: 
	I  RECYCLED WATER CLASSIFICATION: 
	Max 24hr MeanJan: 
	Avg 24 hr meanJan: 
	MaxJan: 
	AveJan: 
	 of samplesJan: 
	Max 7day medianJan: 
	Avg 7day medianJan: 
	MaxJan_2: 
	AveJan_2: 
	 of samplesJan_2: 
	Max 30day log meanJan: 
	Avg 30day log meanJan: 
	MaxJan_3: 
	AveJan_3: 
	Max 24hr MeanFeb: 
	Avg 24 hr meanFeb: 
	MaxFeb: 
	AveFeb: 
	 of samplesFeb: 
	Max 7day medianFeb: 
	Avg 7day medianFeb: 
	MaxFeb_2: 
	AveFeb_2: 
	 of samplesFeb_2: 
	Max 30day log meanFeb: 
	Avg 30day log meanFeb: 
	MaxFeb_3: 
	AveFeb_3: 
	Max 24hr MeanMar: 
	Avg 24 hr meanMar: 
	MaxMar: 
	AveMar: 
	 of samplesMar: 
	Max 7day medianMar: 
	Avg 7day medianMar: 
	MaxMar_2: 
	AveMar_2: 
	 of samplesMar_2: 
	Max 30day log meanMar: 
	Avg 30day log meanMar: 
	MaxMar_3: 
	AveMar_3: 
	Max 24hr MeanApr: 
	Avg 24 hr meanApr: 
	MaxApr: 
	AveApr: 
	 of samplesApr: 
	Max 7day medianApr: 
	Avg 7day medianApr: 
	MaxApr_2: 
	AveApr_2: 
	 of samplesApr_2: 
	Max 30day log meanApr: 
	Avg 30day log meanApr: 
	MaxApr_3: 
	AveApr_3: 
	Max 24hr MeanMay: 
	Avg 24 hr meanMay: 
	MaxMay: .8
	AveMay: .4
	 of samplesMay: 4
	Max 7day medianMay: <1
	Avg 7day medianMay: <1
	MaxMay_2: <1
	AveMay_2: <1
	 of samplesMay_2: 
	Max 30day log meanMay: 
	Avg 30day log meanMay: 
	MaxMay_3: 
	AveMay_3: 
	Max 24hr MeanJun: 
	Avg 24 hr meanJun: 
	MaxJun: .7
	AveJun: .4
	 of samplesJun: 30
	Max 7day medianJun: 17.2
	Avg 7day medianJun: <1
	MaxJun_2: 18.9
	AveJun_2: 9.1
	 of samplesJun_2: 
	Max 30day log meanJun: 
	Avg 30day log meanJun: 
	MaxJun_3: 
	AveJun_3: 
	Max 24hr MeanJul: 
	Avg 24 hr meanJul: 
	MaxJul: .6
	AveJul: .4
	 of samplesJul: 26
	Max 7day medianJul: 718.3
	Avg 7day medianJul: <!
	MaxJul_2: 2419.3
	AveJul_2: 363.6
	 of samplesJul_2: 
	Max 30day log meanJul: 
	Avg 30day log meanJul: 
	MaxJul_3: 
	AveJul_3: 
	Max 24hr MeanAug: 
	Avg 24 hr meanAug: 
	MaxAug: .6
	AveAug: .4
	 of samplesAug: 23
	Max 7day medianAug: 5.8
	Avg 7day medianAug: <1
	MaxAug_2: 7.5
	AveAug_2: 4.2
	 of samplesAug_2: 
	Max 30day log meanAug: 
	Avg 30day log meanAug: 
	MaxAug_3: 
	AveAug_3: 
	Max 24hr MeanSep: 
	Avg 24 hr meanSep: 
	MaxSep: .6
	AveSep: .3
	 of samplesSep: 4
	Max 7day medianSep: 33.6
	Avg 7day medianSep: <1
	MaxSep_2: 33.6
	AveSep_2: 17.3
	 of samplesSep_2: 
	Max 30day log meanSep: 
	Avg 30day log meanSep: 
	MaxSep_3: 
	AveSep_3: 
	Max 24hr MeanOct: 
	Avg 24 hr meanOct: 
	MaxOct: .4
	AveOct: .2
	 of samplesOct: 2
	Max 7day medianOct: <1
	Avg 7day medianOct: <1
	MaxOct_2: <1
	AveOct_2: <1
	 of samplesOct_2: 
	Max 30day log meanOct: 
	Avg 30day log meanOct: 
	MaxOct_3: 
	AveOct_3: 
	Max 24hr MeanNov: 
	Avg 24 hr meanNov: 
	MaxNov: 
	AveNov: 
	 of samplesNov: 
	Max 7day medianNov: 
	Avg 7day medianNov: 
	MaxNov_2: 
	AveNov_2: 
	 of samplesNov_2: 
	Max 30day log meanNov: 
	Avg 30day log meanNov: 
	MaxNov_3: 
	AveNov_3: 
	Max 24hr MeanDec: 
	Avg 24 hr meanDec: 
	MaxDec: 
	AveDec: 
	 of samplesDec: 
	Max 7day medianDec: 
	Avg 7day medianDec: 
	MaxDec_2: 
	AveDec_2: 
	 of samplesDec_2: 
	Max 30day log meanDec: 
	Avg 30day log meanDec: 
	MaxDec_3: 
	AveDec_3: 
	Dec13: 
	Max 24hr Mean13: 
	Avg 24 hr mean13: 
	Max13: 
	Ave13: 
	 of samples13: 
	Max 7day median13: 
	Avg 7day median13: 
	Max13_2: 
	Ave13_2: 
	 of samples13_2: 
	Max 30day log mean13: 
	Avg 30day log mean13: 
	Max13_3: 
	Ave13_3: 
	Dec14: 
	Max 24hr Mean14: 
	Avg 24 hr mean14: 
	Max14: 
	Ave14: 
	 of samples14: 
	Max 7day median14: 
	Avg 7day median14: 
	Max14_2: 
	Ave14_2: 
	 of samples14_2: 
	Max 30day log mean14: 
	Avg 30day log mean14: 
	Max14_3: 
	Ave14_3: 
	Max 24hr MeanAnnual: 
	Avg 24 hr meanAnnual: 
	MaxAnnual: 
	AveAnnual: 
	 of samplesAnnual: 
	Max 7day medianAnnual: 
	Avg 7day medianAnnual: 
	MaxAnnual_2: 
	AveAnnual_2: 
	 of samplesAnnual_2: 
	Max 30day log meanAnnual: 
	Avg 30day log meanAnnual: 
	MaxAnnual_3: 
	AveAnnual_3: 
	 of samplesJan_3: 
	MinJan: 
	MaxJan_4: 
	AveJan_4: 
	 of samplesJan_4: 
	MinJan_2: 
	MaxJan_5: 
	AveJan_5: 
	 of samplesJan_5: 
	MinJan_3: 
	MaxJan_6: 
	AveJan_6: 
	 of samplesFeb_3: 
	MinFeb: 
	MaxFeb_4: 
	AveFeb_4: 
	 of samplesFeb_4: 
	MinFeb_2: 
	MaxFeb_5: 
	AveFeb_5: 
	 of samplesFeb_5: 
	MinFeb_3: 
	MaxFeb_6: 
	AveFeb_6: 
	 of samplesMar_3: 
	MinMar: 
	MaxMar_4: 
	AveMar_4: 
	 of samplesMar_4: 
	MinMar_2: 
	MaxMar_5: 
	AveMar_5: 
	 of samplesMar_5: 
	MinMar_3: 
	MaxMar_6: 
	AveMar_6: 
	 of samplesApr_3: 
	MinApr: 
	MaxApr_4: 
	AveApr_4: 
	 of samplesApr_4: 
	MinApr_2: 
	MaxApr_5: 
	AveApr_5: 
	 of samplesApr_5: 
	MinApr_3: 
	MaxApr_6: 
	AveApr_6: 
	 of samplesMay_3: 2
	MinMay: 7.3
	MaxMay_4: 7.5
	AveMay_4: 7.4
	 of samplesMay_4: 4
	MinMay_2: .88
	MaxMay_5: 1.76
	AveMay_5: 1.11
	 of samplesMay_5: 
	MinMay_3: 
	MaxMay_6: 
	AveMay_6: 
	 of samplesJun_3: 8
	MinJun: 7.5
	MaxJun_4: 7.7
	AveJun_4: 7.6
	 of samplesJun_4: 30
	MinJun_2: .85
	MaxJun_5: 4.5
	AveJun_5: 2.58
	 of samplesJun_5: 
	MinJun_3: 
	MaxJun_6: 
	AveJun_6: 
	 of samplesJul_3: 8
	MinJul: 7.4
	MaxJul_4: 8.0
	AveJul_4: 7.7
	 of samplesJul_4: 26
	MinJul_2: 1.03
	MaxJul_5: 3.6
	AveJul_5: 1.96
	 of samplesJul_5: 
	MinJul_3: 
	MaxJul_6: 
	AveJul_6: 
	 of samplesAug_3: 8
	MinAug: 7.3
	MaxAug_4: 8.0
	AveAug_4: 7.5
	 of samplesAug_4: 23
	MinAug_2: .69
	MaxAug_5: 4.1
	AveAug_5: 1.81
	 of samplesAug_5: 
	MinAug_3: 
	MaxAug_6: 
	AveAug_6: 
	 of samplesSep_3: 8
	MinSep: 7.2
	MaxSep_4: 7.8
	AveSep_4: 7.5
	 of samplesSep_4: 17
	MinSep_2: .18
	MaxSep_5: 3.6
	AveSep_5: 1.85
	 of samplesSep_5: 
	MinSep_3: 
	MaxSep_6: 
	AveSep_6: 
	 of samplesOct_3: 4
	MinOct: 7.4
	MaxOct_4: 7.6
	AveOct_4: 7.5
	 of samplesOct_4: 7
	MinOct_2: 2.5
	MaxOct_5: 3.8
	AveOct_5: 3.23
	 of samplesOct_5: 
	MinOct_3: 
	MaxOct_6: 
	AveOct_6: 
	 of samplesNov_3: 
	MinNov: 
	MaxNov_4: 
	AveNov_4: 
	 of samplesNov_4: 
	MinNov_2: 
	MaxNov_5: 
	AveNov_5: 
	 of samplesNov_5: 
	MinNov_3: 
	MaxNov_6: 
	AveNov_6: 
	 of samplesDec_3: 
	MinDec: 
	MaxDec_4: 
	AveDec_4: 
	 of samplesDec_4: 
	MinDec_2: 
	MaxDec_5: 
	AveDec_5: 
	 of samplesDec_5: 
	MinDec_3: 
	MaxDec_6: 
	AveDec_6: 
	Dec13_2: 
	 of samples13_3: 
	Min13: 
	Max13_4: 
	Ave13_4: 
	 of samples13_4: 
	Min13_2: 
	Max13_5: 
	Ave13_5: 
	 of samples13_5: 
	Min13_3: 
	Max13_6: 
	Ave13_6: 
	Dec14_2: 
	 of samples14_3: 
	Min14: 
	Max14_4: 
	Ave14_4: 
	 of samples14_4: 
	Min14_2: 
	Max14_5: 
	Ave14_5: 
	 of samples14_5: 
	Min14_3: 
	Max14_6: 
	Ave14_6: 
	 of samplesAnnual_3: 
	MinAnnual: 
	MaxAnnual_4: 
	AveAnnual_4: 
	 of samplesAnnual_4: 
	MinAnnual_2: 
	MaxAnnual_5: 
	AveAnnual_5: 
	 of samplesAnnual_5: 
	MinAnnual_3: 
	MaxAnnual_6: 
	AveAnnual_6: 
	 of samplesJan_6: 
	MaxJan_7: 
	AveJan_7: 
	 of samplesJan_7: 
	MaxJan_8: 
	AveJan_8: 
	 of samplesJan_8: 
	MaxJan_9: 
	AveJan_9: 
	 of samplesJan_9: 
	MaxJan_10: 
	AveJan_10: 
	 of samplesJan_10: 
	MaxJan_11: 
	AveJan_11: 
	 of samplesFeb_6: 
	MaxFeb_7: 
	AveFeb_7: 
	 of samplesFeb_7: 
	MaxFeb_8: 
	AveFeb_8: 
	 of samplesFeb_8: 
	MaxFeb_9: 
	AveFeb_9: 
	 of samplesFeb_9: 
	MaxFeb_10: 
	AveFeb_10: 
	 of samplesFeb_10: 
	MaxFeb_11: 
	AveFeb_11: 
	 of samplesMar_6: 
	MaxMar_7: 
	AveMar_7: 
	 of samplesMar_7: 
	MaxMar_8: 
	AveMar_8: 
	 of samplesMar_8: 
	MaxMar_9: 
	AveMar_9: 
	 of samplesMar_9: 
	MaxMar_10: 
	AveMar_10: 
	 of samplesMar_10: 
	MaxMar_11: 
	AveMar_11: 
	 of samplesApr_6: 
	MaxApr_7: 
	AveApr_7: 
	 of samplesApr_7: 
	MaxApr_8: 
	AveApr_8: 
	 of samplesApr_8: 
	MaxApr_9: 
	AveApr_9: 
	 of samplesApr_9: 
	MaxApr_10: 
	AveApr_10: 
	 of samplesApr_10: 
	MaxApr_11: 
	AveApr_11: 
	 of samplesMay_6: 
	MaxMay_7: 
	AveMay_7: 
	 of samplesMay_7: 
	MaxMay_8: 
	AveMay_8: 
	 of samplesMay_8: 
	MaxMay_9: 
	AveMay_9: 
	 of samplesMay_9: 
	MaxMay_10: 
	AveMay_10: 
	 of samplesMay_10: 
	MaxMay_11: 
	AveMay_11: 
	 of samplesJun_6: 1
	MaxJun_7: 17.2
	AveJun_7: 17.2
	 of samplesJun_7: 1
	MaxJun_8: 1.40
	AveJun_8: 1.40
	 of samplesJun_8: 1
	MaxJun_9: 16.7
	AveJun_9: 16.7
	 of samplesJun_9: 1
	MaxJun_10: .17
	AveJun_10: .17
	 of samplesJun_10: 
	MaxJun_11: 
	AveJun_11: 
	 of samplesJul_6: 
	MaxJul_7: 
	AveJul_7: 
	 of samplesJul_7: 
	MaxJul_8: 
	AveJul_8: 
	 of samplesJul_8: 
	MaxJul_9: 
	AveJul_9: 
	 of samplesJul_9: 
	MaxJul_10: 
	AveJul_10: 
	 of samplesJul_10: 
	MaxJul_11: 
	AveJul_11: 
	 of samplesAug_6: 
	MaxAug_7: 
	AveAug_7: 
	 of samplesAug_7: 
	MaxAug_8: 
	AveAug_8: 
	 of samplesAug_8: 
	MaxAug_9: 
	AveAug_9: 
	 of samplesAug_9: 
	MaxAug_10: 
	AveAug_10: 
	 of samplesAug_10: 
	MaxAug_11: 
	AveAug_11: 
	 of samplesSep_6: 
	MaxSep_7: 
	AveSep_7: 
	 of samplesSep_7: 
	MaxSep_8: 
	AveSep_8: 
	 of samplesSep_8: 
	MaxSep_9: 
	AveSep_9: 
	 of samplesSep_9: 
	MaxSep_10: 
	AveSep_10: 
	 of samplesSep_10: 
	MaxSep_11: 
	AveSep_11: 
	 of samplesOct_6: 1
	MaxOct_7: 14.8
	AveOct_7: 14.8
	 of samplesOct_7: 1
	MaxOct_8: 1.75
	AveOct_8: 1.75
	 of samplesOct_8: 1
	MaxOct_9: 21.8
	AveOct_9:       21.8           
	 of samplesOct_9: 1
	MaxOct_10: 0.3
	AveOct_10: 0.3
	 of samplesOct_10: 
	MaxOct_11: 
	AveOct_11: 
	 of samplesNov_6: 
	MaxNov_7: 
	AveNov_7: 
	 of samplesNov_7: 
	MaxNov_8: 
	AveNov_8: 
	 of samplesNov_8: 
	MaxNov_9: 
	AveNov_9: 
	 of samplesNov_9: 
	MaxNov_10: 
	AveNov_10: 
	 of samplesNov_10: 
	MaxNov_11: 
	AveNov_11: 
	 of samplesDec_6: 
	MaxDec_7: 
	AveDec_7: 
	 of samplesDec_7: 
	MaxDec_8: 
	AveDec_8: 
	 of samplesDec_8: 
	MaxDec_9: 
	AveDec_9: 
	 of samplesDec_9: 
	MaxDec_10: 
	AveDec_10: 
	 of samplesDec_10: 
	MaxDec_11: 
	AveDec_11: 
	DecRow1: 
	 of samplesRow13: 
	MaxRow13: 
	AveRow13: 
	 of samplesRow13_2: 
	MaxRow13_2: 
	AveRow13_2: 
	 of samplesRow13_3: 
	MaxRow13_3: 
	AveRow13_3: 
	 of samplesRow13_4: 
	MaxRow13_4: 
	AveRow13_4: 
	 of samplesRow13_5: 
	MaxRow13_5: 
	AveRow13_5: 
	DecRow2: 
	 of samplesRow14: 
	MaxRow14: 
	AveRow14: 
	 of samplesRow14_2: 
	MaxRow14_2: 
	AveRow14_2: 
	 of samplesRow14_3: 
	MaxRow14_3: 
	AveRow14_3: 
	 of samplesRow14_4: 
	MaxRow14_4: 
	AveRow14_4: 
	 of samplesRow14_5: 
	MaxRow14_5: 
	AveRow14_5: 
	 of samplesAnnual_6: 
	MaxAnnual_7: 
	AveAnnual_7: 
	 of samplesAnnual_7: 
	MaxAnnual_8: 
	AveAnnual_8: 
	 of samplesAnnual_8: 
	MaxAnnual_9: 
	AveAnnual_9: 
	 of samplesAnnual_9: 
	MaxAnnual_10: 
	AveAnnual_10: 
	 of samplesAnnual_10: 
	MaxAnnual_11: 
	AveAnnual_11: 
	Site Name: North Coleman
	Class: A
	Use or Crop: Pasture
	Area acres: 270
	Agronomic rate: 50 N/ac
	Soil moisture monitoring: Moisture Blocks
	Additional  N sources: Manure
	Site Name_2: South Coleman
	Class_2: A
	Use or Crop_2: Pasture
	Area acres_2: 163
	Agronomic rate_2: 50 N/ac
	Additional  N sources_2: Manure
	Soil moisture monitoring_2: Moisture Blocks
	Site Name_3: Cemetary
	Class_3: A
	Site Name_4: WWTP
	Use or Crop_3: Ornamental
	Area acres_3: 3.4
	Agronomic rate_3: 
	Soil moisture monitoring_3: Moisture Blocks
	Additional N sources: 
	Class_4: A
	Use or Crop_4: Ornamental
	Area acres_4: 8.1
	Agronomic rate_4: 
	Soil moisture monitoring_4: Moisture Blocks
	Additional  N sources_3: 
	Additional  N sourcesJan: 
	Additional  N sourcesFeb: 
	Additional  N sourcesMar: 
	Additional  N sourcesApr: 
	Additional  N sourcesMay: 5
	Additional  N sourcesJun: 28
	Additional  N sourcesJul: 24
	Additional  N sourcesAug: 22
	Additional  N sourcesSep: 12
	Additional  N sourcesOct: 4
	Additional  N sourcesNov: 
	Additional  N sourcesDec: 
	Additional  N sourcesAnnual: 
	galJan: 
	galFeb: 
	galMar: 
	galApr: 
	galMay: 1.952
	galJun: 23.880
	galJul: 19.826
	galAug: 16.334
	galSep: 5.933
	galOct: 1.469
	galNov: 
	galDec: 
	galAnnual: 
	inJan: 
	inFeb: 
	inMar: 
	inApr: 
	inMay: .1
	inJun: .1
	inJul: .1
	inAug: .1
	inSep: .1
	inOct: .1
	inNov: 
	inDec: 
	inAnnual: 
	inJan_2: 
	inFeb_2: 
	inMar_2: 
	inApr_2: 
	inMay_2: .1
	inJun_2: .3
	inJul_2: .2
	inAug_2: .2
	inSep_2: .1
	inOct_2: .1
	inNov_2: 
	inDec_2: 
	inAnnual_2: 
	 of days dischargingJan: 
	 of days dischargingFeb: 
	 of days dischargingMar: 
	 of days dischargingApr: 
	 of days dischargingMay: 3
	 of days dischargingJun: 17
	 of days dischargingJul: 15
	 of days dischargingAug: 10
	 of days dischargingSep: 13
	 of days dischargingOct: 9
	 of days dischargingNov: 
	 of days dischargingDec: 
	 of days dischargingAnnual: 
	TV1: 
	TV2: 
	Mar: 
	Apr: 
	May: 1.141
	Jun: 9.393
	Jul: 10.129
	Aug: 4.383
	Sep: 6.928
	Oct: 4.239
	Nov: 
	Dec: 
	Annual: 
	ADL1: 
	ADL2: 
	ADL3: 
	ADL4: 
	May_2: .1
	Jun_2: .1
	Jul_2: .1
	Aug_2: .1
	Sep_2: .1
	Oct_2: .1
	Nov_2: 
	Dec_2: 
	Annual_2: 
	ML1: 
	ML12: 
	ML13: 
	ML4: 
	ML5: .1
	ML6: .2
	Jul_3: .2
	Aug_3: .1
	Sep_3: .2
	Oct_3: .2
	Nov_3: 
	Dec_3: 
	Annual_3: 
	Days1: 
	Days2: 
	Days3: 
	Days4: 
	Days5: 
	Days6: 
	Days7: 
	Days8: 
	Days9: 
	Oct_4: 
	Nov_4: 
	Dec_4: 
	Annual_4: 
	TV30: 
	TV35: 
	TV34: 
	TV33: 
	TV32: 
	TV31: 
	TV36: 
	TV37: 
	TV38: 
	TV39: 
	TV40: 
	TV41: 
	Annual_5: 
	ADL30: 
	ADL31: 
	ADL32: 
	ADL33: 
	ADL34: 
	ADL35: 
	ADL36: 
	ADL37: 
	ADL38: 
	ADL39: 
	ADL40: 
	ADL41: 
	ADL42: 
	ML31: 
	ML32: 
	ML33: 
	ML34: 
	ML35: 
	ML36: 
	ML37: 
	ML38: 
	ML39: 
	ML40: 
	ML41: 
	ML42: 
	ML43: 
	Days40: 
	Days41: 
	Days42: 
	Days43: 
	Days44: 
	Days45: 
	Days46: 
	Days47: 
	Days48: 
	Days49: 
	Days50: 
	Days51: 
	Days52: 
	TV60: 
	TV61: 
	TV62: 
	TV63: 
	TV64: 
	TV65: 
	TV66: 
	TV67: 
	TV68: 
	TV69: 
	TV70: 
	TV71: 
	TV72: 
	Days60: 
	Days61: 
	Days62: 
	Days63: 
	Days64: 
	Days65: 
	Days66: 
	Days67: 
	Days68: 
	Days69: 
	Days70: 
	Days71: 
	Days72: 
	MLD60: 
	MLD61: 
	MLD62: 
	MLD63: 
	MLD64: 
	MLD65: 
	MLD66: 
	MLD67: 
	MLD68: 
	MLD69: 
	MLD70: 
	MLD71: 
	MLD72: 


